
Initial Environmental Examination 

 
 
 
 
 
 
June 2016 
 
 
 

AZE: Water Supply and Sanitation Investment 

Program – Tranche 4 
Agdash Town Water Supply and Sewerage Subproject  
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Prepared by AzerSu Joint Stock Company for the Asian Development Bank. This is a revised 
version of the draft originally posted in August 2011 available on 
http://www.adb.org/projects/documents/water-supply-and-sanitation-investment-program-
tranche-2-agdash-town-water-supply 



This initial environmental examination is a document of the borrower. The views expressed 
herein do not necessarily represent those of ADB's Board of Directors, Management, or staff, 
[...]
85. Laying of Water Mains From Dehne Area To Network connection point. Pipes will 
be buries underground. Main line (Approx.5 km, diameter 2 parallel line 560 mm HDPE) will be 
laid along the roads toward the town.   There will be no tree cutting. Trenches will be dug using 
a backhoe digger, supplemented by manual digging where necessary. A sand bed of 10 cm 
thick will be prepared on the bottom and pipes will be placed in the trench manually. Pipes will 
be joined, after which sand procured from local quarries will be placed alongside and a top of 
about 10 cm thick. The remaining depth of trench on top will refilled with the excavated soil and 
compacted manually. Road surface will be restored upon completion of work. The width of 
trench will be 1.2 m for 560 mm pipelines. Similarly, the depth of excavation will range from 1.3 
m to 1.8 m. After construction, part of trench will be occupied by pipe and sand beneath, top and 

                                                 
2
 Asbestos piping is dangerous to handle due to the risks of exposure to airborne asbestos fibers which may lead to 

diseases such as mesothelioma, asbestosis and lung cancer. Working with asbestos piping requires wearing 
disposable masks and suits, wetting worksites frequently, and using only manual tools for cutting pipes to prevent the 
formation of high quantities of asbestos particulates in the air. (National Asbestos Management Plan, 2006, Australia) 
 



33 

 

side, and trench is refilled with the excavated material. This activity is expected to generate 
about 9,000 m3 of waste/surplus soil.  
 
 
86. WWTP Construction. This includes construction of following items (Table 5). WWTP 
involves considerable construction including both civil and mechanical structures, although 
construction activities will be conducted within the site. Civil construction will be of reinforced 
cement concrete. Mechanical structures will mostly be of cast iron or steel, and will be imported 
in the ready-to-install form. The major components - anaerobic tanks, aeration tanks, 
sedimentation tanks and filtration tanks, will be constructed in partly below and partly above the 
ground level and fitted with necessary mechanical equipment. For these tanks, a cavity will be 
created in the ground using back hoe for, and the soil will be used for raising the WWTP ground 
level and for internal roads. Metal reinforcing rods will be placed and concrete will be tipped into 
the cavity to create floor of the tanks. To create the walls, metal reinforcing rods will be incased 
in wooden/steel shuttering and concrete will be poured in, and this process is repeated 
gradually till required height is attained. Inside surface will be smoothened and finished.  
Mechanical, equipments like shafts, aerators, diffusers will be brought to site on truck, and 
installed using cranes or manually. 
 

Table 5: WWTP Components 
WWTP Component Details 

Coarse Screen Coarse screen – iron mesh – fixed in an open concrete channel  
Fine Screen Particles small enough to pass the coarse screen will be hold at 

the fine screen. The screenings are automatically removed. 
Screens are operated mechanically and are placed steeper at 
45-80°with the horizontal 

Aerated Grit Chamber Aerated grit chamber – rectangular tank with diffused aeration 
arrangement 

Inlet Pumping Station Pumping arrangement for lifting the incoming wastewater into 
WWTP inlet 

Anaerobic Tanks Rectangular tanks to hold the wastewater for some fixed period 
(0.5 – 0.75 hours). In this, specific bacteria (polyphosphate 
accumulating organisms, PAOs), are added to wastewater to 
enrich the bacteria thereby removing the phosphorous from 
wastewater  

Aeration Tanks(Biological Reactor) Rectangular tanks with aeration system - diffused air system 
consist of diffusers submerged in the wastewater 

Sedimentation tanks These are concrete tanks constructed as center-feed circular 
tanks with sloping bottoms towards bottom hoppers located in 
the centre of tanks. Activated sludge gravitated to the centre of 
the sedimentation tanks and distributed into the tanks below the 
inlet chamber. Mechanical sludge scrapers collect the settled 
sludge in a central sludge hopper from where it can be 
periodically removed. 

Sand Filters Rapid sand filter consists of circular concrete tank with filter 
media (sand and gravel), under drainage system and back wash 
system. 
 

Ultraviolet Disinfection The source of UV radiation is either low pressure or medium 
pressure lamps with low or high intensities. 

Sludge Dewatering by using Decanter Dewatering is a mechanical unit operation used to reduce the 
moisture content of sludge because dewatered sludge is 
generally easier to handle than the thickened or liquid sludge. 



34 

 

 

Aerobically stabilised sludge is dewatered directly by using 
centrifuges (Decanter).  

Return &Excess sludge pumping 
station 

Rectangular room for installation of pumps and motors 

Sludge Treatment & Disposal Removal of dewatered sludge from plant can not be possible 
daily. For this reason, sludge storage area is projected. Odor 
problem, visual problems may occur at this site. To prevent the 
problems sludge may be conditioned expressly to improve its 
dewatering characteristics. The addition of chemicals is the 
most common method. Conditioning is used to advance of 
mechanical dewatering systems. 
Adding conditioning chemicals to sludge increase the dry solids 
content. For conditioning of dewatered sludge lime can be used. 
Lime can increase the dry solids by 20-30 percent. 
Sludge dewatering and conditioning aim to: 

 Facilitate further handling of sludge 
 Reduce transportation cost 
 Make the sludge more suitable for composting 
 Reduce the groundwater pollution at landfill 

Access Road The old WWTP site is located along the main road. And there is 
a secondary road separated from the main road through the 
new WWTP site. However to arrive to the new selected WWTP 
site, it is necessary to construct a new access road 
approximately  600 m length and 4 m wide, this can be seen in 
Map 2  

 
87. Construction/Improvement of internal Roads. The internal roads in the Golgati Water 
Facility and the Dehne area will be constructed, strengthened and improved with improvement 
of sub-base, base and top layers. Material will be procured from nearest licensed mines. Site 
will be cleared, sub base and base will be constructed either using earth moving equipment or 
manually, after which a bitumen layer will be laid to provide smooth surface. The surplus soil 
from the other activities (pipelines, reservoir construction) will be used in road construction. 
 
88. Source of construction materials and Waste Disposal. In Agdash, construction 
material such as gravel, sand and aggregate is sourced from existing quarry sites along the 
Rivers Goy-chay and Taruna-chay. The material will be procured from government approved 
quarries only. Surplus/waste soil will be mostly utilized for beneficial purposes and any leftover 
will disposed off at a suitable site. A disposal site will be identified for this purpose before the 
start of construction.  
 

6. Operation Activities 

89. Regular operation of improved water supply system in Agdash involves groundwater 
abstraction, pumping to reservoirs in city, and distribution from reservoirs by gravity to the 
consumers. Operation will also involve chlorination, laboratory analysis of water supplies. As 
disinfection (chlorination) facility already exists, no interventions are proposed under this 
subproject.   
 
90. The daily water abstraction from the new facilities will be 3,360 m3 per day, and with the 
existing boreholes (5,040 m3 per day), the total abstraction from the well field will be 8,400 m3 
per day. Pumps will be operated continuously, 24 hours a day.  
 



35 

 

91. The improved water supply system will serve entire population of the town. Water supply 
infrastructure will require repair and maintenance activities like detection and repair of leaks. 
Since good quality pipes are being use breaks are very rare, and leaks will be mainly limited to 
joints between pipes. Repair work will be conducted in the same way as the pipe was laid, after 
locating the leaking section. The pumping equipment will require regular maintenance for 
efficient operation. 
 
92. The new sewerage system provided through this subproject will collect domestic 
wastewater and sewage produced by entire town population. The WWTP facility will be 
designed to treat the sewage to acceptable wastewater disposal limits3.  The treated water will 
be disposed in Sorsu Channel. Alternatively, the treated wastewater can be used for irrigating 
the fields around the WWTP. 
 
93. WWTP Operation. Extended aeration activated sludge including nitrogen and 
phosphorus removal (advanced treatment) technology is the most commonly used technology in 
the world which is very efficient and easy to operate and suits to the local conditions (climate) as 
well. The influent wastewater is screened to remove all large objects carried in the collection 
system. Screens can be classified as coarse and fine screens. After screening, grit chambers 
are used to remove grit, consisting of sand, gravel or other heavy solids that velocities and 
specific gravities of these particles are greater than the organic solids in the wastewater. In 
anaerobic tanks, phosphorus can be removed biologically. The degree of the biological 
phosphorus removal depends on the contact time. Minimum contact time for maximum dry 
weather inflow and return sludge flows is 0.5-0.75 hours. Phosphorus removal can also be 
achieved by chemical precipitation, usually with salts of iron aluminum or lime. For total nitrogen 
removal, nitrification and denitrification occur in biological reactor. Sludge age is the most 
important criteria. Biological reactor is aerated by using diffused air system consist of diffusers 
submerged in the wastewater. Sedimentation tank is used to separate the activated-sludge 
solids from the mixed liquor. Dewatering is a mechanical unit operation used to reduce the 
moisture content of sludge because dewatered sludge is generally easier to handle than the 
thickened or liquid sludge. Aerobically stabilized sludge is dewatered directly by using 
centrifuges (decanter). Removal of dewatered sludge from plant can not be possible daily. For 
this reason, sludge storage area is projected. Odor problem, visual problems may occur at this 
site. To prevent  the problems sludge may be conditioned expressly to improve its dewatering 
characteristics. The addition of chemicals are the most common method. Adding conditioning 
chemicals to sludge increase the dry solid content. For conditioning of dewatered sludge lime 
can be used. Lime can increase the quantity of dry solids by 20-30 percent. The capacity of this 
treatment plant is 20,000 m3/day and will generate 2,458 kg/day of sludge. The treatment and 
drying processes kill enteric bacteria and pathogens. The dried sludge will be disposed off at an 
adjacent identified for the purpose. Also, because of its high content of nitrates, phosphates and 
other plant nutrients, the sludge is an excellent organic fertilizer and may be the local farmers 
can be allowed to use the dry material for application to their land.  
 
94. The sewer pipes will not function without maintenance, as silt inevitably collects in areas 
of low flow over time. The project will therefore provide equipment for cleaning the sewers and 
other maintenance activity. Piped sewers are not 100% watertight and leaks can occur at joints. 
Any repairs will be conducted by sealing off the affected sewer, after which the faulty section will 
be exposed and repaired following the same basic procedure as when the sewer was built. 

                                                 
3
  As there are no specific wastewater discharge limits set under Azerbaijan’s regulations, the Ministry of Health 

(MOH) adopted the European Economic Community Directive (Directive No 91/271/EEC) to regulate urban 
wastewater treatment in Azerbaijan. 



36 

 

 

Trenches will be dug around the faulty section and the leaking joint will be re-sealed, or the pipe 
will be removed and replaced. 

 
95. Emergency Design Features to Handle Plant Failure. The probable plant failures can 
be listed and explained as follows in accordance to the frequency of the possible occurrence;  
 
96. Power (electricity) cut. In order to handle this problem, a diesel engine generator which 
can provide electric energy enough to operate all treatments units and lighting of the plant. The 
generator will be in operation automatically when any power cut from external power source. In 
addition to that all units are controlled by SCADA system.  

   
97. Mechanical equipment failures. This failure can also frequently happen. In order to 
handle this failure problem, the equipment, such as; screens, grid chamber blowers, inlet 
pumps, aeration tanks blowers, return sludge pumps, scum pumps, excess sludge pumps, 
sludge dewatering machines, UV disinfection units, all have spares. In case of any failure of the 
equipment, immediately the spare one can be in operation without causing any decrease on the 
performance of the plant. 

    
98. Failure of the structures. Similar to having spares of the equipment, the structures which 
are on the flow line, have also spares. For example, screens, grit removal unit, anaerobic tanks, 
aeration tanks, settlement tanks, all have spares. In case of any repairing requirements on the 
structure or on the diffusers, the structure can be temporarily out of service and during repairing 
period the spare one continues operation. In this case a little decrease in the performance of the 
plant can be expected. 

 
99. Force majeure failure. Force majeure means an exceptional event or circumstance 
which is beyond the control and can be described as the danger of over loading of the plant 
due to the high inflow possibly caused by penetration of rainwater to the sewer system during 
high flood. In order to handle this problem, a by-pass line is provided between entrance of the 
screens and outlet pipe of the plant. If the amount of the incoming flow is more than the 
maximum design flow, the excess water will be diverted to the by-pass line and discharged 
directly to the outlet pipe. 

 
 

IV. DESCRIPTION OF THE ENVIRONMENT 
 

A. Physical Resources  

1. Location  

100. Agdash is located close to the southern border of Azerbaijan 244 km southwest from 
Baku, encompassing an area of 400 hectares. The town lies at the junction of the Shirvan plains 
and the foothills of the Caucuses. It occupies the right bank of the river Turanchay, a typical fast 
flowing, snow melt fed mountainous stream. The town is semi-urban and includes rural 
agricultural regions in the surrounding vicinity. 
 



37 

 

2. Topography 

101. The Agdash district topography ranges from 29 m at the former wastewater treatment 
site to 250 m at the former water intake site about 14 km from Agdash town upstream along the 
Turyanchay River. The boreholes are located at 53 m and the existing water reservoir site is 
located at 100 m. There are two pockets of low lying land. The ground slopes down to the 
northwest to 29 m and down to the south east to 30 m as noted in Map 10.  
 

Map 10: Drainage Direction in Agdash 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

3. Geology and soils 

102. The Agdash region contains three dominant types of soil: chestnut, sierozem and 
meadow. The chestnut soils are located on the hills at altitudes between 300 and 500 m and 
have a loamy texture and low degree of salinity. The meadow soils are located at 100 m 
elevation from the lowland semi-dry areas up to the arid steppe areas. The soil has a light, 
loamy structure and a medium degree of salinity. The sierozem soil is located predominately at 
150 m and is very similar to the meadow soil with the exception that is has a higher quantity of 